JOOR PLATE AND PISTON ASSEMBLY

emove rear door trim,
emove existing carrier and retain bolts for fitting new door plate.

it new door plate (7) using original boits

existing fittings

PLEASE NOTE THERE IS NO NEED TO DRILL WITH THIS MODEL

ne piston (8) can now be fitted on the studs on the door plate using M8 washer x4 and M8 Nut Nylock x4
‘ovided.

INAL FITTING
pen door and wheel carrier together and draw the piston
to the slot in the wheel carrer frame. Ensure that the rubber

asher (9) is located between the piston and carrier frame 12 i
i shown,

ose the door and carrier, centralise piston bolt. Fully open
or and check that the piston bolt Is still in a central position.

Hes to sult,

hen you are happy with the alignment fit steel washer (10) and nut (11) and
ghten until the rubber washer (9) is pinched.

1eck that the carrier/door opens and closes satisfactorally, fit locking nut (12) and tighten.

ghten all remaining fittings. Refit any internal trim and replace spare road wheel.

214-SWCDEF
SWING AWAY 50

48 % 25 Bow Qoy 4 M8 Yasher Fint Oty 8

m @
L]
12 Washer Qty 4 M12 Penry Washer Qty 2

® &

M12 bt Nykock Qty 2 Mylon Washer Qty 2

e ©

M10 ¥ 30 Boit Qry 2

|

_ -.-_ @

u M16 Wather Qty 2
. MIZNA KM (1) M12 Washer A”..s

Pl

M12 x 90 Bolt Qety 2

@ @ ©

(12} MI2 Mt {10} M17 Rublwe Washer




PLEASE NOTE THE FOLLOWING :
To ensure that the mechanism works to it's full potential the SWING AWAY 50 must be fitted
squarely to the body and will require final adjustments to achieve this.

During assembly only "pinch tighten” bolits, on completion when a satisfactory fit is achleved
all fastners wiil then need to be fully tightened.

Before drilling check that there are no cables or other obstructions in the effected area, as
necessary carefully remove any internal trim.

Remove spare road wheel.

BOTTOM HINGE

Remove the two fixings, remove and discard
grab handle existing nut plate and fixings.

Position the bottom hinge (1), locate the nut
plates (2) and secure with the four M8 bolts and
washers.

NOTE: The nut plates (2) go behind the rear
cross member.

NOTE:

To ensure that the wheel carrier fits squarely
the upper and lower hinges should be an equal
distance from the body edge.

TOP HINGE
Remove the two existing rivets from the body capping and o o
drill out the two holes (3) to 11mm for M10 Bolts.

Position the top hinge (4) as shown, locate the nut plate (5)
and secure with the two M10 bolts and washers.

NOTE: The nut plate (5) goes behind the body work, inside
the vehicle.

CARRIER H .,;.H,.,.H, :
Lacate wheel carrier (8) in hinges (1&4) fit bolt and washer as 0 —
shown in diagram. ,//. T e

Locate flat metal penny washers on the underside of carrier bushes msa
inside of brackets,as shown.Also fit nylon penny washers on upperside of @
carrier bushes,as shown.

2/4 3/4



MANTEC. | VAN | B

speciaiist vahicle aquipmant

Accessories

{ FITTING INSTRUCTION
WARNING

Accessaries which nre ned properfy Mived con be dangermus. Reodt the

matructions carefully prioe te (iting. Whilst filting. comply with (he

indtrie it a1 mil times,  IF in doubt, coniaet pal Aearcer mantes

et _ EINBAUANLEITUNG

ACHTIING?
Wit tiehpemdls maonticres Zubehie kit gefihelich sclm. [eson Sie dic
Mionageanleiong wwgfiltlg, hevor Sie dag Teil momileren, Halwn Sl «ich
bel der Montpe sn die Anlelung. Bel Unsicherhelten wernden Sle sich

hlite an thren wantee  Misndler. g .—zm;cnq- Oz um gcz.qu.‘}ﬁwm

AVERTIRSEMENY
Lew acoessnires qui ne somt pary comeciement monidy Asgornd o' dtre dan-
poreun. Veulller lire snipncusement les lnstructioms avant d'cffoctier In
e, Respecior ....___i.: les Imsinictivens on comirs she posee, e ont e e,

soentilter vilre v ire Tanter Sl Hm‘HﬁCNHOZH mmw F-cmo

AVVERTENIA
Gl sexessar] non siseematl come preving pastoniv exsere perlcalon.
Taggrere witentanuente be anarkonl prime del Moapglo. Dueame I monisy-
gh seyuire xempre be relative intnodond. In cucn $ dubbio riy sdgend 1l piii

: i i!

viclne cnncestiesario &fls montec . szﬂtwcnnﬂozmw HHH goz‘.-ak_’.‘m
AVISD .

Aqueltos secesaritn yue no hayan 15do djusindos dehidamenie poeden

peinting peligrovced. Lea [ne bovenace bovses detenhilamente sees de iniekar el

ife. Dueanic € miktaje iwps kit instrucchinoes on 1ok mametlo, '

b et ads ek e e conact o s Coewtovknoro de nienrec
INSTRUCOES DE MONTAGEM
APVERTENCIAL
he Aveswiirios gue ik O mitados sleguadamenic podems wr peripiun
Lok as instrugdes cuilsdimnmente amen de moedar, Dursnile o mostagenm,
ohedega ar instamdes wado o temper, S¢ tver slgume divide, eontacte n

Concossemiein  mamec  mals proxin,
: MONTAGEHANDLEIDING
WAARSHCIWING
Atcesaires dic niet op de Juivie wijee 7| gemonicerd. bunmen gevanr
apfcveren. Lees rorgvuldip de mroe i met de miminge 1
heysitieen, Fliud w tidkewms de moedage be ulden tjde nan de Imtnticn, Noem

.!._ owijfel comtt op et e dichiuhijrimde masdee  dealer ; o P : MJ— >__.’ !—ao : o MW m....—..:w,—ﬁ”

BffE~=—a7/

TRARNE T (PTINQRNHEED TS,

3
EL<BUMHSATIVRBFALE, BROMBECIURT,
HHITEMZIOTIaYARES BERAC AL, P OREET
CSOXZaATALBENRCR>TCAEN, HOFEZANRYRL
EH. BACOHSAE D-A-HOF ==L TEMI\BDY <
{18

FITTING INSTRUCTION No. FLT-2140100 Part No. 214-SWCDEF issue 1




